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FCC RF Test Report

APPLICANT : Viavi Solutions Inc.
EQUIPMENT : XEDGE 2.0

BRAND NAME : VIAVI

MODEL NAME : NXE-DEVICE-4M
STANDARD : 47 CFR Part 27(L), 27(D)

FCC Part 15 Subpart C §15.247
FCC Part 15 Subpart E §15.407
TEST DATE(S) : Dec. 17,2024

The product was installed modules during the test,
WWAN modules (Brand Name: VIAVI, FCC ID: WUW-RM520NGL) and
WLAN modules (Brand Name: VIAVI, FCC ID: WUW-SXPCEAC?2).

We, Sporton International Inc. (Kunshan), would like to declare that the tested sample has
been evaluated in accordance with the procedures and shown compliance with the
applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of Sporton International Inc. (Kunshan), the test report shall not be reproduced

except in full.
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SUMMARY OF TEST RESULT

Report o i
Section FCC Rule Description Limit Result Remark
Radiated Spurious Emission
§27.53(h) (Band 66) < 43+10log1o(P[Watts])
§27.53 (a)(4) Radiated Sputious Emission | < 70+10logro(P[Watts]) onder it
34 Radiatod Band Edows and PASS | 4616000
adiated Ban ges an .
15.247(d) Radiated Spurious Emission 15.209(a) & 15.247(d) MHz
15.407(b) Unwanted Emissions 15.407(b) & 15.209(a)

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the regulation limits or
in accordance with the requirements stipulated by the applicant/manufacturer who shall bear all the risks of
non-compliance that may potentially occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are declared by
the manufacturer who shall take full responsibility for the authenticity.
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1 General Description
1.1 Applicant
Viavi Solutions Inc.
1445 South Spectrum Boulevard, Suite 102, Chandler, Arizona 85286
1.2 Manufacturer
Viavi Solutions Inc.
1445 South Spectrum Boulevard, Suite 102, Chandler, Arizona 85286
1.3 Product Feature of Equipment Under Test
Product Feature
Equipment XEDGE 2.0
Brand Name VIAVI
Model Name NXE-DEVICE-4M
Radiation :
IMEI A: 868371051120539
IMEI Code IMEI B: 868371051121032
IMEI C: 868371051143184
IMEI D: 868371051635312
WCDMA/LTE/5G NR
WLAN 2.4GHz 802.11b/g/n HT20/HT40
. I WLAN 2.4GHz 802.11ac VHT20/VHT40
R |
EUT supports Radios application |, "\ 5GHz 802. 11a/n HT20/HT40
W LAN 5GHz 802.11ac VHT20/VHT40/VHTS80
GPS
EUT Stage Identical Prototype
Sporton International Inc. (Kunshan) Page Number 15 of 17
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1.4 Product Specification of Equipment Under Test

Standards-related Product Specification

Tx Frequency

LTE Band 66 : 1710 MHz ~ 1780 MHz
5G NR n30 : 2305 MHz ~ 2315 MHz
802.11b/g/n/ac: 2400 MHz ~ 2483.5 MHz
802.11a/n/ac: 5150 MHz ~ 5250 MHz;
5250 MHz ~ 5350 MHz;
5470 MHz ~ 5725 MHz
5725 MHz ~ 5850 MHz

Rx Frequency

LTE Band 66 : 2110 MHz~ 2180 MHz

5G NR n30 : 2350 MHz ~ 2360 MHz

802.11b/g/n/ac: 2400 MHz ~ 2483.5 MHz

802.11a/n/ac: 5150 MHz ~ 5250 MHz;
5250 MHz ~ 5350 MHz;
5470 MHz ~ 5725 MHz
5725 MHz ~ 5850 MHz

Antenna Type

WWAN/WLAN: Dipole Antenna

Type of Modulation

LTE: QPSK/ 16QAM / 64QAM / 256QAM
5G NR:

DFT-s-OFDM (PI/2 BPSK/ QPSK / 16QAM / 64QAM / 256QAM)

CP-OFDM (QPSK/ 16QAM / 64QAM / 256QAM)
802.11b: DSSS (DBPSK / DQPSK / CCK)
802.11a/g/n: OFDM (BPSK / QPSK / 16QAM / 64QAM)

802.11ac : OFDM (BPSK/ QPSK/ 16QAM / 64QAM / 256 QAM)

1.5 Modification of EUT

No modifications are made to the EUT during all test items.

1.6 Testing Location

Sporton International Inc. (Kunshan) is accredited to ISO/IEC 17025:2017 by American Association for

Laboratory Accreditation with Certificate Number 5145.02.

Test Firm Sporton International Inc. (Kunshan)

No. 1098, Pengxi North Road, Kunshan Economic Development Zone
Test Site Location Jiangsu Province 215300 People’s Republic of China
TEL : +86-512-57900158

Sporton Site No.

FCC Designation No.

FCC Test Firm

Test Site No. Registration No.
03CHO05-KS CN1257 314309
Sporton International Inc. (Kunshan) Page Number 16 of 17
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1.7 Test Software

Item

Site

Manufacture

Name

Version

1.

03CHO05-KS

AUDIX

E3

210616

1.8 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:
47 CFR Part 27(L), 27(D),

¢

.

.

47 CFR Part 15 Subpart
47 CFR Part 15 Subpart

E §15.407
C §15.247

FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

FCC KDB 558074 D01 15.247 Meas Guidance v05r02

ANSI C63.10-2013
ANSI C63.26-2015

FCC KDB 971168 D01 Power Meas License Digital Systems v03r01

Remark: All test items were verified and recorded according to the standards and without any deviation

during the test.

Sporton International Inc. (Kunshan)
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Page Number 17 of 17
Report Issued Date : Dec. 18, 2024
Report Version . Rev. 01



saran a0, FCC RF Test Report Report No. : FG452001T

2 Test Configuration of Equipment Under Test
21 Test Mode

For simultaneous transmission test mode, the combination testing was assessed from the worst RSE

link mode of WWAN (WCDMA/LTE/5G NR) and the worst RSE link mode of WLAN (2.4G/5G).

Simultaneous transmission
802.11g_Tx_Ch06 + Part 27D DC_66A_n30A
802.11a_Tx_Ch64 + Part 27D DC_66A n30A

2.2 Connection Diagram of Test System

System
Simulator
Power
EUT
Source

This example is connection diagram of EUT test configurations.

. For detail, please refer to test mode configuration and setup photographs for each test item.

2.3 Support Unit used in test configuration and system

Item |[Equipment Trade Name |Model No. FCCID Data Cable |Power Cord
1. |LTE Base Station |Anritsu MT8821C N/A N/A Unshielded, 1.8 m
2. [NR Base Station |Anritsu MT8000A N/A N/A Unshielded, 1.8 m
Sporton International Inc. (Kunshan) Page Number 1 8 of 17
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3 Radiated Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.2 Test Setup
3.2.1 For radiated test below 30MHz

RX Antenna

I 121 o — 3m —_—r
"f" [ ] T
80cm im

Metal Full Soldered Ground Plane

Spectrum Analyzer

/Receiver o

System Simulator

3.2.2 For radiated test from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

=_og

System Simulator

o

Spectrum Analyzer | Receiver

Sporton International Inc. (Kunshan) Page Number 19 of 17
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3.2.3 For radiated test above 1GHz

1-4m

LY

Metal Full Soldered Ground Plane

i Spectrum Analyzer / Receiver
System Simulator

3.3 Test Result of Radiated Test

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was

20dB lower than the limit line was not reported.

Please refer to Appendix A.
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3.4 Radiated Spurious Emission

3.4.1 Description of Radiated Spurious Emission
The radiated spurious emission was measured by substitution method according to ANSI C63.26.

For LTE Band 66
The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For 5G NR n30
The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 70 + 10 log (P) dB.
For Part 15.247 & 15.407

a. Inany 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious
must be at least 20 dB below the highest emission level within the authorized band. If the output
power of this device was measured by spectrum analyzer, the attenuation under this paragraph
shall be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands

must also comply with the limits as below.

b. For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5725 MHz band: all emissions outside of the 5470-5725
MHz band shall not exceed an EIRP of -27 dBm/MHz.

Sporton International Inc. (Kunshan) Page Number 11 of 17
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EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 68.2

Note: The following formula is used to convert the EIRP to field strength.
EIRP = Ewmeas + 20log (dmeas) —104.7
where
EIRP is the equivalent isotropically radiated power, in dBm
Ewess is the field strength of the emission at the measurement distance, in dBuyV/m

dwmeas is the measurement distance, in m

c. Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F (kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88— 216 150 3
216 - 960 200 3
Above 960 500 3
Sporton International Inc. (Kunshan) Page Number 12 of 17
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3.4.2 Test Procedures

For LTE Band 66/5G NR n30

1.

The testing follows ANSI C63.26 Section 5.5

2. The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.

4. The table was rotated 360 degrees to determine the position of the highest spurious emission.

5. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.

6. During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power.

7. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

8. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

9. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

10. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

11. ERP (dBm)=EIRP - 2.15

12. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
For Band 66:
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.
For 5G NR n30:
The limit line is derived from 70 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [70 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [70 + 10log(P)] (dB)
= -40dBm.

Sporton International Inc. (Kunshan) Page Number 113 of 17
TEL : +86-512-57900158 Report Issued Date : Dec. 18, 2024

Report Version . Rev. 01



SPORTON LAG.

FCC RF Test Report Report No. : FG452001T

For Part 15.247

1.

The testing follows ANSI C63.10-2013 clause 11.11 & 11.12

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level
For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
peak limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured,;
(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold;
(3) Set RBW =1 MHz, VBW= 3MHz for f > 1 GHz for peak measurement.
For average measurement:
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
Sporton International Inc. (Kunshan) Page Number 114 of 17
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For Part 15.407
1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
+  RBW =120 kHz
VBW = 300 kHz
. Detector = Peak
«  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
«  VBW=2=3MHz
Detector = Peak
. Sweep time = auto
Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
+ RBW=1MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.

VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than peak
limit (that means the emission level in average mode also complies with the limit in average
mode), then peak values of EUT will be reported, otherwise, the emissions will be measured in

average mode again and reported.
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4 List of Measuring Equipment

. . L. Calibration
Instrument | Manufacturer [ Model No.| Serial No. | Characteristics Date Test Date | Due Date Remark
EXA Spectrum . 10Hz-44G,MAX Radiation
Keysight N9010B | MY60242126 Oct. 10, 2024 [Dec. 17, 2024| Oct. 09, 2025
Analyzer 30dB (03CHO05-KS)
Loop Antenna R&S HFH2-Z2E | 101125 9kHz~30MHz  |Sep. 08, 2024|Dec. 17, 2024|Sep. 07, 2025| _adiation
P P75 h P- 71 27 (03cHo5-Ks)
Bilog Antenna TeseQ CBL6111D | 49921 30MHz-1GHz | Apr. 18, 2024 |Dec. 17, 2024| Apr. 17, 2025 | Radiation
9 Pr- 7% h P10 75221 (03CHO5-KS)
Double Ridge Radiation
ETS-Lind 3117 00218642 1GHz~18GH Apr. 11, 2024 |Dec. 17, 2024 Apr. 10, 2025
Horn Antenna inagren z Z | 7Ph ee Pr (03CHO5-KS)
Radiation
SHF-EHF Horn|  Com-power AH-840 101093 18GHz~40GHz [Jan. 06, 2024 |Dec. 17, 2024|Jan. 05, 2025
(03CH05-KS)
Amplifier SONOMA 310N 381512 OKHz-1GHz  |Jan. 02, 2024|Dec. 17, 2024|Jan. 01, 2025| Radiation
P e b b (03CHO5-KS)
. EM18G40G Radiation
Amplifier EM 060852 18~40GHz Jan. 02, 2024 |Dec. 17, 2024|Jan. 01, 2025
A (03CHO05-KS)
high gain EM01G18G Radiation
- EM 060843 1Ghz-18Ghz  [Jan. 03, 2024 |Dec. 17, 2024 Jan. 02, 2025
Amplifier A (03CHO05-KS)
EM01G18G Radiation
Amplifi EM 060833 1Ghz-18Gh Jan. 03, 2024 |Dec. 17, 2024 (Jan. 02, 2025
mplitier A Z- V4 an ec an (03CHO5-KS)
AC Power Radiation
Ch 61601 F104090004 N/A NCR Dec. 17, 2024 NCR
Source roma ee (03CHO5-KS)
Radiation
Turn Table ChamPro EM 1000-T | 060762-T 0~360 degree NCR Dec. 17, 2024 NCR
(03CHO05-KS)
Radiation
Antenna Mast ChamPro EM 1000-A 060762-A 1m~4 m NCR Dec. 17, 2024 NCR
(03CHO05-KS)
NCR: No Calibration Required
Sporton International Inc. (Kunshan) Page Number 116 of 17
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5 Measurement Uncertainty

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI 63.26-2015. All the measurement uncertainty value were shown with a coverage K=2 to indicate
95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Radiated Emission Measurement (9 KHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 3.30dB

For WWAN Bands:

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of
Confidence of 95% (U = 2Uc(y))

2.83dB

Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)

Measuring Uncertainty for a Level of

Confidence of 95% (U = 2Uc(y)) 2.83dB

Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)

Measuring Uncertainty for a Level of
Confidence of 95% (U = 2Uc(y))

2.83dB

For WLAN Bands:
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 6.02 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 522 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 534 dB
Confidence of 95% (U = 2Uc(y)) )
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Appendix A. Test Results of Radiated Test

Radiated Spurious Emission

Temperature : 23~25C
Relative Humidity : 41~42%

Test Engineer : Jerry Xu

Pre-scanned harmonic for the different antenna combinations, we choose the worst antenna mode to perform final test

and record in the report.

Radiated Spurious Emission Test Modes

Band . Data
Mode Band (GHz) Antenna = Modulation = Channel @ Frequency Rate RU | Remark
WLAN 2.4G | 2400-2483.5 - 802.11g 06 2437 6Mbps - -
Mode 1
DC_66A_n30A
UNI2A 525535 - 80211 64 5320  6Mbps - -
Mode 2
DC_66A_n30A
Summary of each worse mode
Table 1:
. Freq. Level Limit Margin Peak
Mode A= Modulation | Ch. (MHz2) (dBuV/m) = (dBuV/m) (dB) Pol. Avg. Result Remark
1 802.11g 06 | 2310.13 46.73 54.00 -7.27 \Y AVERAGE Pass Band Edge
1 802.11g 06 | 5001.00 48.07 74.00 -25.93 \% Peak Pass Harmonic
2 802.11a 64 = 5350.00 46.09 54.00 -7.91 \ AVERAGE Pass Band Edge
2 802.11a 64  7093.13 53.86 68.20 -14.34 V Peak Pass Harmonic
Sporton International Inc. (Kunshan) Page Number : A1 of A14
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Table 2:
Mode Modulation  Ch. (';;ﬁl‘;') : dléfx\<lellrn) : dlémi/tm) M(Z'E)i“ Pol. i‘f,;'_‘ Result ~ Remark
4616.00 54.58 55.20 -0.62 H Peak Pass Harmonic
6926.00 43.99 55.20 -11.21 H Peak Pass Harmonic
1 n30 462000 | 4616.00 53.22 55.20 -1.98 Vv Peak Pass Harmonic
6926.00 47.46 55.20 -7.74 \% Peak Pass Harmonic
9236.00 47.80 55.20 -7.4 \% Peak Pass Harmonic
4616.00 52.63 55.20 -7.91 H Peak Pass Harmonic
9236.00 4416 55.20 -14.34 H Peak Pass Harmonic
2 n30 462000
4616.00 52.90 55.20 -2.3 Vv Peak Pass Harmonic
9236.00 51.98 55.20 -3.22 Vv Peak Pass Harmonic
Note: The following formula is used to convert the EIRP to field strength.
EIRP = Ewmeas + 20l0g (dwmeas) —104.7
where
EIRP is the equivalent isotropically radiated power, in dBm, -40dBm
Eweas is the field strength of the emission at the measurement distance, in dBuV/m
dweas is the measurement distance, in m, 3m
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Pol. Horizontal Fundamental
,2wm mwm
,J
134 1 i
s -0 s

T S S | S L — E— — - __mﬁm B3 T CCBARTTiC

Peak .
0 163
- - f 1400, 1800, 200, 600, 3000
1. 6 18, u “o Frequency (WHy)
Frequeacy (WH2)
' Linit Read  Ant CoblePreamp  fux APos Tos
Lisit Read dnt Cable Pressp Aux Hhos Thos Freq Level Line Nargin Level Facter Loss Factor Factor Renark
Freq Level Line Norgin Level Factor  Loss Factor Factor Renark -
o N e NAN BEN RN AN SR MBwinddvfe 68 B dBe BB A8 B
MrdbwindguVm df W dBm 8 dE 8 o oy 1 231000 107,59 oo - 10029 300 698 3780 6.00 165 0 Pesk
1 51068 57.56 7400 -16.44 5036 340 658 MG 600 165 QPEM 1IN0 IS e e G566 ILYT 08 96 600 165 @ Peak
1,..I-mi(ﬁm} mwm
104 I 1l :
1
d A 975 g
[ | —M i
W AN W———i———
|
| J |
ﬂ RIW[‘_!E'CWG] FCC PART 15C (AVG]
m " S RN SN S S—— — | —— | ;
Avg : et et .
| !
| 163
| 1) S I W B S R 1 RIS
: f 140, 1800, 0. 200, 3000
[} 1. pi.7) iy Ut 0 Frequency (WHz)
Frequeacy (W)
Linit Read  nt Cable Preasp Aux APos Thos
Lisit Read Ant (ablePreamp Awx APos Tos freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor  Loss Factor Factor Remark 2 S TS S S U S S ——
- Miz e dBuvfe B W dBfe BB B 4B deg
Mrdbwindsuvfe 0 W B B B B @ dy 1 231000 102,85 =ores vovee %55 .40 698 3B 6.0 165 0 Awnage
1 BB 426 S4.0-1.39 531 340 658 308 6.00 165 B AVERME 1 M40 8B5S e e 836 33T T8 G660 165 B Average
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Pol. Horizontal Fundamental

Peak : Blank

UL i U6, U 10
Frequency W)

Uit Red Mt Ghledemy Ax Mos Ths
freg Level Line Norghn Level actor  Loss Factar Fackye Resark

1 2499.88 5183 74.80 -20.17 4291 .4 0.0 %8 608 165

L @i

-

w{

mr\"\!

P

FCC PART 15C (AVG)
L
| | | 1
Avg j | \"""' e Blank
1 3
W5 o, U, e 00
Frequency (W)
Uit fead ot Cable Preasp Aux APos Thos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Weddn@ie B OGN B B B & a iy
1 290,16 4092 5400 -13.88 3200 3.8 1.0 BB 600 165 B AVERAGE
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Pol. Vertical Fundamental
i o _
14 uul 3
Uk i (ﬂ a8
3 — —T —mﬁm - ' FPART 14
/

Peak
1) 163
- . 5 " f 140, 1800, 2000, 2600, 3000
1. 6 18, u ] Frequency (WHy)
Frequency (W)
. Linit Read  Ant Cable Presmp  Aux APos TRos
Lisit Read dnt Cable Pressp Aux Mhos Thos Freq Level Line Nargin Level Facter Loss Factor Factor Renark
Freq Level Line Margin Level Factor  Loss Factor Factor Resark -
o S8 S8 nAn nin nSw SN NS WadBwWoddfe 8 BV B 8 B B o
Mzdbindduv/n df o8V dbm B OB B o deg 1 310,00 167,75 «-ene ooeee 10045 3140 690 37.00 600 130 360 Paak
1 BI05T B.17 7400 -10.83 55.86 3141 6.9 188 680 131 366 PEM 123700 106,63 < e B84 30T 0B 3696 600 130 360 Pesk
yygleveBuVin) Ll Bk
0 1 _
112
[Tl I 0 975
|
313 1§ HJ —— ST (SN S m—
|
| | |
Eﬂ RIW‘IIWG] FCC PART15C (AV6)
. - I i t T y
Avg :IF . Lsadicaabust -
163 | = — -
f 1400, 1600, . 00, 3000
1] 1% 6L 18, Ui, “o Frequency (WHE)
Frequency (W)
Linit Read  nt Cable Preasp Aux APos Thos
Lisit Read Ant (ablePreamp Awx APos Tos freq Level Line Margin Level Factor Loss Factor Factor Remark
Freg Level Line Margin Level Factor  Loss Factor Facter Remark s e s o e oa o
e Wodeinddwie 6 B B B B & a dy
Mzdbwindduv/e df BV dim 8 OB B o dyg 1 1000 102,68 «-eoen woveee 95.30 3140 6.98 .66 600 132 360 Average
1 BIOI3 45,73 54,80 -0.07 3943 348 6.9 3008 6.00 130 360 AVERGE 1 143700 101,49 seeee oo = 8 3037 708 3696 688 132 360 Average
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Pol. Vertical Fundamental
1,.,|-!'l£l2ﬁ'ﬂl}
|
1 '
|
Ll H
Wt o RO PRT ¢
|
1
| ._._.1...; m..l .* ekl i L_' Soaal :.LL\ ‘.1
Peak ! ' Blank
i
163
5L U6, U, e, 00
Frequeacy (WH2)
Linit fead Ant Cable Preasp Aux APos TRos
Freq Level Line Margin Level Factor Loss Factor Factor Resark
ol dEis & G0 G 6 B B o ff
1 2490.80 57.80 7408 -16.98 .10 .M 1D BB 6B 130 36 PEM
1,,.IMW
g ——
|
0§ i
|
MMR
Eﬁ \ FCC PART 15C (AVG)
b
1
Avg j - e e e Blank
163 =
5k U6, U, e 00
Frequency (W)
Linit Read Ant (ablePreamp Awx APos Tos
Freq Level Line Margin Level Factor  Loss Factor Factor fenark
Weddn@ie B BN B B B & a iy
1 M08 4309 S48 -10.70 W 4 1.0 BB 600 131 360 AVERAGE
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Pol. Horizontal Vertical
Lo B el B
i, a5
a1l TR 813 | L il 4 ! | R RRTIEC
ﬂ‘ FCE PART 166 (VG
FEMHHE 108} g IR S—— 1 ] ! ]
— o e [ i = ; POEPERS
Peak w [
16
Avg
000, 9000, 12000, 15000, 18000
000, 000, 12000, 15000, 15000 Frequency (WHz)
Frequency (Miz)
Linit Read  dnt Cable Preasp A Mos Thos
Usit Read  ant Cable Preap Aux APos Thos freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor  Loss Factor Factor Remark e
R Y e R WodWedas B BN ds B8 B @ o deg
MG/ e 68 B0 /s 8 & 8 deg 1461600 5320 7400 -0.78 464 .90 1002 B4 000 - - Pesk
1 461600 5450 7400 -10.42 T6.00 3390 1080 5.M4 0.0 - - Puak 1 47480 4059 TAB0 3341 BLES M4 1.9 5.5 e .- - PEA
240 A1 760307 6131 M4 1.9 6553 0.8 - - PEM IOLE 8.8 00593 B8 M0 1045 562 0. - - Pek
3 499900 4500 7400 -5.98 68.93 M.26 1095 6561 0.0 - .- Peak 4 05.00 4746 Te.00 264 5.4 3560 1038 £5.55 0.0 .- - Pesk
4 OBINW 0.9 RN LY BH 1B B 0E - - ek o BRI T D TR e e
S THLI M A0 ILE D0 K72 1 6N W - - N 6 SN6H .00 74000500 B0 M7 1449 6114 000 - - Pesk

Note: #1/4 of Horizontal and #1/4/6 of Vertical are from WWAN bands which are Harmonics. Please refer to

Table 2, the Peak levels meet for limit.
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Pol. Horizontal Fundamental
1,,[&!'{&%1
1
138
wl
Peak Blank
163
f ) 1oL m T
Frequency (MH)
Linit Read Aot (able Preamp  Aux APos TPos
Freq Level Line Nargin Level Factor Loss Factor Factor Resark
Medndn B BH G B B & a by
1 B10.00 15,20 <eores e 11360 3040 695 3008 0.08 100 93 Peak
1,,[&!{&%1
138 f
wl
Ni’
L1 | v
Avg Blank WL_MW
| —
1000 ™ 1900 20, 0, 0o
Frequency (i)
Linit Reed At Cable Preasp o Wos Thos
Freq Level Line fargin Level Factor Loss Factor Factor Remark
Widnde 8 BN B B B & a by
1 310,00 189,62 veeeen onveen 108,32 3.4 698 366 0.00 108 93 AVERAGE
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Pol. Horizontal Fundamental
mwm mwm
118 qml_.
075 LR ¢
" [ F ALY
Peak
k|
" 18
- . 3000, 400, 5400, 200, 7000
5300, 40, 5360, 530, 5400 Frequency (MHz)
Frequeacy (Wiz)
' Linit fead At Cable Preamp  Aux APos Thos
Linit Read At Cable Preasp Aux APos TRos freq Level Line Margin Level Factor Loss Factor Factor Remark
Freg Level Line Margin Level Factor Loss Factor Factor Rk -
o il UN sy mle uln BN = MolWjachive B W e B 8 B o dg
MrdbWfndBaV/e dB A dBln B 8 B v gy 1 4516.00 52,63 7400 2077 46,38 3190 102 16T 000 100 339 peak
1 S50 43,40 7400 -25.60 30.41 M 1075 636 0.00 100 339 PEM 1 S008I ceee- e BS54 WST IOTD N0 000 100 330 PENC
1,,.|.eve{{ﬁ'm} mwtﬁf'ﬂll
0y—— —|
w{
B3 _{—W—\\
\ ULNA-UN 240 M-2CAVG)
\*\___1 [T ) g
Avg
1 - — | —_—
S —— -
3800, 4600, 5400, 200, 7000
530, 540, 5360, 530, 5400 Frequency (WHz)
Frequeacy (Wiz)
. Linit Reed At Cable Pressp A APos Thos
Linit Read ot Cable Pressp Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor  Loss Factor Factor Remark -
- WodbWndn B oW Bl B & & a dy
MrdifndBivfe dB AW dBle B B BB o dy 1 516,00 SBA2 ~weee v 4017 390 1000 6T 000 100 330 AVERAGE
1 S3BL60 .65 S4.00-1435 30.68 M50 1075 BT 000 1D 339 AVERMGE 1 5000 85,48 weeees weeeen T WSE 107D AL 000 100 330 AVERAGE

Note: #1 is from WWAN bands which is Harmonics. The Average levels of WWAN bands are only reported.

Please refer to Table 2, the Peak levels meet for limit.
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Pol. Vertical Fundamental
gLl B
1
134
wl
Peak Blank
163
f 1400, 1800, 2000, 2600, 3000
Frequency (WHy)
Linit Read Aot (able Preamp  Aux APos TPos
Freq Level Line Nargin Level Factor Loss Factor Factor Resark
Wodn i B G0 B B B B o oy
1 210,00 107,61 women omeees 106,31 3140 6,98 3700 0.00 100 53 Puak
gLl B
134 —
wl
Ni’
11 _ | vy
Avg Blank O L e ki MRS
1 ==
1000 ™ m 20 20, m
Frequency (Whe)
Linit Reed At Cable Preasp o Wos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mol dis B G0 B B 8 & o dg
JRE BT R— 19,60 3140 6.93 .0 0.0 10 93 AVERMGE
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Pol. Vertical Fundamental
mwm mwmm
118 qml_.
2
W5 My s
L NG
Peak
k|
" 18
. . 300, 400, 5400, 200, 7000
5300, 40, 5360, 530, 5400 Frequency (MHz)
Frequeacy (Wiz)
' Linit fead At Cable Preamp  Aux APos Thos
Linit Read At Cable Preasp Aux APos TRos freq Level Line Margin Level Factor Loss Factor Factor Remark
Freg Level Line Margin Level Factor Loss Factor Factor Rk -
o il UN sy mle uln BN = MolWjachije B W e B 8 B o dg
MrdbWfndBaV/e dB A dBln B B B v deg 1 4516.00 52,90 7400 2019 46,65 3190 102 16T 000 M8 6 pexk
1 SHL0D 5602 401788 4705 M50 1075 BT 000 M8 6h PEM 1 S000 183,30 ceeee eeene 44 WASE IOTD 34D 000 M8 6 PENC
1,,.Leve{{ﬁm} mwm
0g—— —
w{
Lk
Avg
183
3800, 4600, 5400, 200, 7000
50 s 90, 500 Frequency M
Frequeacy (Wiz)
. Linit Reed At Cable Pressp A APos Thos
Linit Read ot Cable Pressp Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor  Loss Factor Factor Remark -
- WodbWndn B oW Bl B & & dy
MW die dB B0 dBe B B B a dy 1 616,00 49,05 -weeee oeeeee .00 B9 9.0 I8 060 MD 6B AERMGE
1 S350.00 46.08 S48 T30 A2 M5 W75 BT 000 B 63 AVERME 1 OS000 B e e G531 WST IOT) N0 000 M 6D AVERMGE

Note: #1 is from WWAN bands which is Harmonics. The Average levels of WWAN bands are only reported.

Please refer to Table 2, the Peak levels meet for limit.
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Pol. Horizontal

Vertical

Peak

Avg

(78 11400, ﬁaﬁ 15000,
Frequeacy (W)

Linit Read Aot (able Preamp Aux Mo Tos
Freq Level Line Margin Level Factor Loss Factor Factor

M diofe diulfe BB dBw dBfe BB BB B o deg

1 Te9.03 46.34 6520 -201.86 B39 B9 1258 652 0@ - - Pesk
102660 4416 E6.20 -2404 EOM 36T W49 B4 0B - - Pesk
31064000 45.84 T4.00 -28.16 9. .68 1571 6681 0@ - - PEAK

Lisit Read dnt Coble Pream  hux Mo Thus

Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wi dils & G0 @k B B & a dg
LTI BB B9 -M LI B9 I8 B2 B - - Pek
D S SLI B0 626 W7 MA9 B4 BM - - Pemk
3 106000 .00 40000 090 R IS0 66EL 0 - - PEAK

Note: #2 is from WWAN bands which is Harmonics. Please refer to Table 2, the Peak levels meet for limit.
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1
Mode 18G-40G
2400-2483.5_802.11g_CH06_2437MHz
Pol. Horizontal Vertical
EgLexre\(dlin\ﬂm} mleve\tdBwfmJ
1060 1060
Il il
i (A2 M- 0 (HA-VALZA- N
T UTU ]
Peak ilo i)
1 UNH-EHIZALARCAG) 1 L (NEEUHIZA L2
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g £l WWWWWWWMMWMWWW L) WWWWWWWWW
il il
150 151
14000 210, 26000, i, 35600, 40000 18000 2400, 26800, an, 35600, 4000
Frequency (WHz) Frequency (WHg)
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Pol. Horizontal Vertical
I L i
- i
FCC PART 15| FCC PART 15€
= J
T I
oL a—1
:
- 4 - o -
e W " \ '| M‘o ST e
* oL st Mo
! WY ¥
AT 0
Peak . i
A0 t A
TR T T T T T J"Emmmmrmmmmmm
Frequency (Miz) requency {MHz)
Over Lisit fead CableAntenna Presmp AfPos T/Pos Over Linit fead Cabledntenna Preamp AfPos T/Pos
Freq Level Limit Line Level Loss Factor Factor Remark fre) el Uait. Bl bivel. lase Hctoeihicioe Bk
W dBav/m  db dBavim b dB dBim B om  deg W deavjn G dea/a dba  d dim @ on g
. i 1 30,00 24.99 -15.01 48.80 31.65 ©.76 25.39 3261 -~ --- Peak
] T e W Eeay = ; muvalwShae thbaue T T
: 3 312,27 29.08 -16.92 46.80 39.74 1.68 19,57 3283 v == Prak
3 304,51 33,78 -12.38 45,80 4458 2,57 19.38 1283 .- === Peak 2
4 OS2 B DAL 4600 S 66 2E8 B9 1 -  —Desk 4 450,98 2851 -17.49 45.00 3550 3.14 2293 .86 - - Peak
5 GHT65 3277 1323 46.00 IS.S5 .90 26.56 328 - - Peok 5 409.40 35.56 -10,44 46.00 41.45 314 24,12 3315 .- --- Peak
B 74978 1349 41251 46.00 4.53 4.87 211 3320 - -o- Peak 6 EM.61 29.90 -15.18 46,80 33.48 3.68 26.83 3329 - --- Pesk
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